MA) i, = i
facik CNAS o5

% TESTING
210002349119 /o el®  cras Lasso

e 36 1 W R 2
TEST REPORT

No. : FH226-220176*

HEmmEFR  Kvadratmmil

Sample Name

BIEHIHE 825 Apo,B1K%

Model
Specification
TRl ESRESERAT
Applicant
1RIER  TEEE

TestType = Common Sample

; u ‘ri"&‘t:

Shanghai Jianke Techni Al

EISEA LY




o 8w
AP
ek CNAS
210002349119 7/ el cras Lasso

LRGN ARAR

Shanghai Jianke Technical Assessment of Construction Co., Ltd.

EFER LEMHRERIGENRG

National Center for Quality Inspection & Test of Building Engineering Materials

mERNERS

TEST REPORT
FRI0KRI : B RS : FH226-220176*
Test Type : Common Sample Report No.
FERS : FH22-220193 |I1TAH3EA
Contract No. Page 10of3
=reseu ; e BRELR
Soplcart SRR EERAE] Contact information | 13218427691
Epfnitihik E05 SEER
\ iE. L) =
Al s LEmERRETiR425528H#301= Contract Date 2022-07-06
Han=in i HRES
SampleName. | | ST SepioNe, | FH22:220103.02
EFM& \\ggaﬂﬁp Eﬁﬂ FAT= EFEH %
Manufacturer - ReE] Manufacture Date
BISHitE g = S
Model Specification | > YoB1# Batch number
HaRRE 3 =
Quantity Batch Quantity
[ FUFEEER %
Trade 7 Received Date RRa07-06
TS ” .
Sample St HNIFEE No abnormality
FirEiiiE GB 8624-2012 (SRR HIGIAGIARE )
Judgement Reference | GB 8624-2012 Classification for burning behavior of building materials and products
1SISEH 3 : =LA 7
Tost Date 2022-07-06~2022-07-13 Bt Orisetia 2022-08-10
it LiBmEnKs02s
TestAddress No.892 Jin Liu Road,Shanghai
ZI650 | NIRRT AR A B 8624-201 2-F AR IRERIZE TS °B1(Bﬁ1 CO)RIERZE (
HIER ) AUBIREER, HOIAERINSER, f> ,,, _
oo Reaction to fire classification meet the technical requirements atenal (product) in
Test Conclusion GB 8624-2012 throughout the test: B1(B-s1,d0). See the teg r&ks on Page 2
1 :t_ds‘:ﬁlf
' _%Dﬁﬁuon p) 1_27 .{ l
1 & ! vﬁ-‘
Remarks

Approved by

B R 43»1;@ -

Reviewed by Prepared by

XU



ERERLEMHREREENAPO

LBERMRISHERAF

Shanghai Jianke Technical Assessment of Construction Co., Ltd.

National Center for Quality Inspection & Test of Building Engineering Materials

MEENERS

TEST REPORT
FEIGR « B RS : FH226-220176*
Test Type : Common Sample Report No.
SRS : FH22-220193 B2WHE3IR
Contract No. Page2of 3
SRR
Test Results Summary
T A o o S Pt
Test item(s) Requirement of Standard Test Result Test Method 2
=1}
<120 72 i
:_st oMt Qualified
re
te Index
SBIR(E | JEHAEESSELF
sl | S .
5 Lateral Fame Les:ﬁ‘f:'feb%d > Izon <RI Less than edge o Al
Single | Spreadonthe X 9 - g f long wing of Specimen GBIT 20284-2006 | Qualified
5 wing of Specimen
Burnin | Long Specime
gltem | nWing
Test H600sSHEN
& THRgg0s . M
o
d <75 13 =18
Total Heat Rele Qualified
ase within 600
S
IRSEERLEERR
#ISMOGRA , ats
2 g2 =30
s | wis 5 Qualified
Ui Smoke Growth
Smoke | Rate Index
produc | Bi600sEF21R GBIT 20284-2006
tionch | B TSPgops
aracter | . e
Eo = <50 39 ‘“*_g
istics Total Smoke Pr Qualified
oduction within
600s
bio ]
= 600s IFTHAGE R &Y/ S
L KL 600s PRTCIAEREYD/ KL No Fla st
Ramin | do No Flaming Droplets/P |ming Droplets/Particles Occur wi| GB/T 20284-2006 Qujli A
g Dropl articles Occur within 60 thin 600s
ets/Par 0Os
ticles

7

=1
e

i
>

-i &

T

Epry
(e
/



LEERMGINERAT

Shanghai Jianke Technical Assessment of Construction Co., Ltd.

EREH LEHEEERIEEH.G

National Center for Quality Inspection & Test of Building Engineering Materials

te 08 16 W B &

TEST REPORT
1RIGER - TEEE IBESHS : FH226-220176*
Test Type : Common Sample Report No.
TS : FH22-220193 W|ITMH3IR
Contract No. Page3of 3
SRS
Test Results Summary
7S HIIRE e v ) W= Jmu dgmuﬁ :
No. Test ltem(s) Requirement of Standard Test Result Test Method ¢
FUKAEI30s |,
60sPiEAEE
LN
7200 <150 <150 5
Exposure=30s, Qualified
C1) 3
4| lopitapi | e SPEAC GBIT 8626-2007
.g'n within 60s
lity Test i
L
g = % No it
No Ignition of t NO Qualified
he paper

1.%*%%%%%#?@%@&%% | SRR B NS R

1. The test results are onlyrelated to the properties of specimens under specific test conditions. The testresu
Ilts cannot be used as the sole basis for evaluating the potential fire hazard of products in actual use condition
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Declaration 3. ebheR %ﬁﬁ&é}
3.Kvadrat China Co., Ltd.

4. B R KIET 42552514301,
4.Unit 301, Building 2, 425 Yanping Road Jing'an District, Shanghai.
5. mﬁﬁﬁiﬁ%}%mn@m 0176,
5. This report replaces the original report : FH226-210176.
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( End of Report )
BEAR : DEhrRERRs685 (¥R : 201108 ) 021-54428584 / 54425584 JC/BG 6-066-2021-1

Contacts : No.568 Shenfu Road, Shanghai ( Zip:201108 ) 021-54428584/54425584
BB USRS RIERY  EEREER B+ REPYRE.
Staterrent : If Applicant has any question about the testing result above, please informus within 15 days after receiving the report.
2, IREAREAHEE , NSRS FARE.
This report shall not be partially copied without our permission.
3. SR R SRR DM S B IEL,
This report is not responsible for the confirmation of sanple information and enterprise information provided by the applicant.
4, ISR,
Unless otherwise stated, the results shown in this report refer only fo the sanple(s) tested.
5. MREASTE
Only the Chinese version report is the official version.



